



Texo Trade Services B.V.
Dhr. Simon Supusepa
Oostbaan 601
2841 ML MOORDRECHT
Nederland

Your notice of
 11-02-2020

Your reference

Date
 20-03-2020

Analysis Report 20.00808.01

Required tests :

EN ISO 11925-2 (2010)

Reaction to fire tests – Ignitability of building products
subjected to direct impingement of flame - Single-flame
source test

Identification number	Information given by the client	Date of receipt
T2002999	F950FR02 Blackback Soft	11-02-2020
T2003000	F926FR02 Basic Display 210	11-02-2020
T2003001	F935FR02 Display Stretch 240	11-02-2020



Kristina De Temmerman
Order responsible

This report may be reproduced, as long as it is presented in its entire form, without written permission of Centexbel.
 The results of the analysis cover the received samples. Centexbel is not responsible for the representativeness of the samples.
 In assessing compliance with the specifications, we did not take into account the uncertainty on the test results.



Reference: T2002999 - F950FR02 Blackback Soft

Reaction to fire tests – Ignitability of building products subjected to direct impingement of flame - Single-flame source test

Date of ending the test 19-03-2020
 Standard used EN ISO 11925-2 (2010)
 Product standard EN 13501-1 (2019)

Construction materials

Deviation from the standard -

Conditioning 23°C, relative humidity 50%
 Minimum 14 days or until constant mass is achieved

The test results relate to the behaviour of the test specimens of a product under the particular conditions of the test: they are not intended to be the sole criterion for assessing the potential fire hazard of the product in use.

Specimens have not been cleaned

Flame application time (s) 30
 Flame application Surface - front

	Length			Width		
	1	2	3	4	5	6
Time to reach 150 mm mark (s)	*	*	*	*	*	*
Ignition filter paper within 60 s after flame application	no	no	no	no	no	no

* = time to reach the mark > 60 s or mark not reached



Reference: T2002999 - F950FR02 Blackback Soft

Reaction to fire tests – Ignitability of building products subjected to direct impingement of flame - Single-flame source test

Date of ending the test 19-03-2020
 Standard used EN ISO 11925-2 (2010)
 Product standard EN 13501-1 (2019)

Construction materials

Deviation from the standard -

Conditioning 23°C, relative humidity 50%
 Minimum 14 days or until constant mass is achieved

The test results relate to the behaviour of the test specimens of a product under the particular conditions of the test: they are not intended to be the sole criterion for assessing the potential fire hazard of the product in use.

Specimens have not been cleaned

Flame application time (s) 30
 Flame application Bottom edge

	Length			Width		
	1	2	3	4	5	6
Time to reach 150 mm mark (s)	*	*	*	*	*	*
Ignition filter paper within 60 s after flame application	no	no	no	no	no	no

* = time to reach the mark > 60 s or mark not reached



Mr. Simon Supusepa
Texo Trade Services bv
Oostbaan 601
2841 ML Moordrecht
Nederland

Your message - reference

-

our reference

PW/584

Gent

2019-03-15

Certification report 19/584

1. Description of the product:

Products

Textile banner:

Knitted fabric 100 % PES with PU-coating: 260 g/m²

Knitted fabric 100 % PES : 225 - 240 g/m²

2. Test executed:

EN 13823

3. Conclusion:

Referring to the means of control and the test results, the before mentioned product group can be classified as follows:

Centexbel is a notified body N° 0493 for the European CPR (Construction Products Regulation) and for the European Directive related to Personal Protection Equipment.



CENTEXBEL • textile competence centre • www.centexbel.be

GENT • Technologiepark 7 • BE 9052 Gent • Belgium • phone +32 9 220 41 51 • fax +32 9 220 49 55 • gent@centexbel.be

VAT • BE 0459.218.289 • IBAN • BE 44 2100 4729 6545 • BIC • GEBABEBB

addressee	our reference	Gent	page
Texo-trade	PW/584	2019-03-15	2

B - s1, d0

Mechanically fastened and stretched at 30daN/m over a frame crating an 40mm air gap

Related commercial names to this product group	F950FR02 Blackback Soft F926FR02 Basic Display 210 F935FR02 Display Stretch 240
The obtained classification is based on the next test reports	Crepim DO-19-0690/A/B/C-R1 dated 05-03-2019
Validity of the certificate	04-03-2024

Petra Wittevrongel
Product Certifier

